TEST REPORT

(No part of the report can be duplicated without permission)

Report No. 1 NPS019121421UK

Sample Trademark :

Name of Sample : Insulated Fiexible Duct

Sample Model : Insulated Fiexible Duct

Test Category 1 Fire tests

Test Requested : BS 476 Part 6. Part 20

Test Method : BS476 Fire tests on building materials and structures

Part 6: Method of test for fire propagation for products.
Part 20: Method for Determination of the Fire Resistance of
Elements of Construction (General Principles)

Testing Period : December 24, 2019 - January 16 , 2020
Date of Issue : January 16 , 2020
Test Results : Pass

Signed for and on behalf of Consumer
NPS Laboratory Company Limited

Technical director

H K Phone:+86-769-8701 5678 www.nps.hk e nps@nps.hk
N PS Laboratory U K Phone:+44-20-37342132 WWW.nps.gs e nps@nps.gs
USA Phone:+1-213-2895039 China Phone:+86-769-8701 5678

This report is for the exclusive use of NPS's Client and is provided pursuant to the agreement between NPS and its
Client. NPS's responsibility and liability are limited to the terms and conditions of the agreement. NPS assumes no
liability to any party, other than to the Client in accordance with the agreement, for any loss, expense or damage
occasioned by the use of this report. Only the Client is authorized to permit copying or distribution of this report and
then only in its entirety. Any use of the NPS name or one of its marks for the sale or advertisement of the tested
material, product or service must first be approved in writing by NPS. The observations and test results in this report
are relevant only to the sample tested. This report by itself does not imply that the material, product, or service is or
has ever been under an NPS certification program.



Report No.: NPS019121421UK Date: January 16, 2020 Page 2 of 8

TEST REPORT

ITEMS FOR ATTENTION

1. This report is submitted for the exclusive use of the client to whom it is addressed.
2. It would be invalid test report without specific stamp for test institute or the authority.

3. It would be invalid duplicated report without specific stamp for test institute or the
authority.

4. It would be invalid test report without all the signatures of reporter, reviewer.

5. It would be invalid test report, if there is any scrawl in the test report without official
authorization.

6. Any disputes about the report must be submitted for test institute within 15 days from

the day when the report is received, otherwise that would be invalid out of expiry.

7. Generally, the responsible is only for the samples in entrusted test.

NPS Laboratory Phone:+86-769-8701 5678 www.nps.hk e nps@nps.hk

This Test Report is issued by the Company subject to its General Conditions of Service Printed overleaf or available on request and
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Sample Name Insulated Fiexible Duct
Product | sample Model | Insulated Fiexible Duct
Detail
Appearance&Color | Odorless
Test ltem BS476 Part6 Part20 Test
BS476 Fire tests on building materials and structures-
Part 6: Method of test for fire propagation for products.
Test Requested Part 20: Method for Determination of the Fire
Test Resistance of Elements of Construction (General
Content Principles)
Test Result PASS
A Tl The submitted samples complied with the requirement of
Llclusion above safety Standards.
i Applicant NPS CHINA TEST LABORATORY
Testing
Laboratory| Address NPS building, No.160,GuanChang Road,ChangAnTown
DongGuan City, GuangDong Province,China 523855
1) When determining for test conclusion, measurement uncertainty of tests has
R K been considered.
N 2) This report shall not be reproduced except in full without the written approval of
the testing laboratory.
Amﬂ
Tested by: Reviewed by: —_
Engineer Jack chen Supervisor An
January 15, 2020 January 16, 2020
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List of test items:

Number Test Item Result
1 BS476 Part 6:1989+A1:2009 Pass
2 BS476 Part 20:1987 Pass
/ / /

Below is blank

Possible test case verdicts

- Test case does not apply to the test object................: N/A

- Test object does meet the requirement ...................... P (Pass)

- Test object does not meet the requirement ...............: F (Fail)
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BS 476 Part 6
Clause | Requirement - Test Result - Remark Verdict
Fire propagation
Prior to testing, the sample was conditioned, to
constant mass at a temperature of 23 £ 2 °C,
and a relative humidity of 50 + 10 %, and Fire propagation
maintained in this condition until required for index: 18.87; E
- testing. Three specimens with dimension of Refer to ‘Appendix A
225%x225mm were tested according to clause 9 | — Test data’ for detail.
of BS 476-6, and the test result was calculated
through clause 10 of BS 476-6.
Below is blank
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Appendix A
Test Data

Throughout the test on each specimen, carefully observe the material’s behaviour within the apparatus and
take special note of any of the following phenomena listed in clause 9.2 of the standard. None of the listed

phenomena was observed and the test results on all three specimens tested were valid.

The index of the performance for the specimen was determined as follows:

f=3 9 9 t=10 t=20 9 9
SFZ;-OAS Sp= Zr-.; S5= Z, 12 ——C  §=5,+ 5,*S;

Where:
S = index of performance for each of the specimens tested and S1, S2 and S3 are sub-indices;
t = Time in minutes from the origin which reading are taken;

s = Temperature rise in ‘C for the specimen at time, t;
8¢ = Temperature rise in ‘C for the calibration sheet at time, t.

Fire Propagation index | =y +f2+ I3
Where, i1, i2 and i3 are given by the expressions:

ir= VoS0a* (Sis+ (Sl iz= Y4 [(Sda+ (Sds *+ (Sl ia= Y4 [(Sala+ (Sda * (Sald]

The following test results were obtained for each specimen tested:

- Sub-indices Index of performance

Specimen No. ST 32 33 S

A 5.35 8.09 5.65 19.09

B 5.08 7.99 5.63 18.69

C 5.25 7.99 5.61 18.85

Number of Sub-index Sub-index Sub-index Fire propagation

specimens tested It i2 ia I

3 522 8.02 8.63 18.87

Note: If a suffix “R" is included in the above fire propagation index |, this indicates that the results should
be treated with caution.
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BS 476 Part 20

Clause | Requirement - Test Result - Remark Verdict

A total load of 8134 kg was applied to the
beam by four point loads produced by
hydraulic rams. The rams were positioned at
distance 1/8, 3/8, 5/8 and 7/8 of the span of
the beam, as shown in Figure 1. The applied
load, together with the dead load, was Loading Conditions P
calculated to develop the maximum
permissible stress in bending. The load was
kept constant for 108 minutes, after which time
it was removed from the beam.
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T[T
B 08 0L
RN
Photo 2#
NPS authenticate the photo on original report only.
xxxEnd of Report %3
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